
بسم الله الرحمن الرحیم 

نم  یمار خا ب ه  ب پروچ  ا 32ا ب ه  ل ده  BMI=34سا نوا پزشکی خا گاه  ن درما در 

راهنما  د  ده : استا وا ن پزشکی خا دکتر عبادتی متخصص  خانم 
ئه دهنده  ا ر نوداه: ا پزشکی خا ارورز  ک ور  مریم جمشیدپ
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History
C.C:  A 32 years old woman with  over wheights
PI: A 32 years old woman  whit  body mass index of 34
PMH: -
DH:-
HH:-
AH:-
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Physical examination
Vital signs:

BP=110/80         PR=70

Heart and lung auscultation:normal

Height:160cm

weight:87 kg

BMI:34

waist circumference:95cm

Cutaneous : 

Intertrigo: neg

hirsutism :neg

acanthosis nigricans:neg
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Physical examination
Abdominal :

- tender hepatomegaly:neg

-pink and broad striae:neg

Extremities:

evidence of osteoarthritis:neg
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Introduction
This is determined by calculating the body mass index

Overweight is defined as a BMI of 25 to 29.9 kg/m2

obesity is defined as a BMI of ≥30 kg/m2 

 Severe obesity is defined as a BMI ≥40 kg/m2 (or ≥35 kg/m2 in the presence of 
comorbidities)
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Importance of weight loss
obesity is a disease associated with a significant increase in mortality and many health risks, 
including type 2 diabetes mellitus, hypertension, dyslipidemia, and coronary heart disease. The 
higher the body mass index (BMI), the greater the risk of morbidity and mortality
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prevalance
In 2015, roughly 604 million adults had obesity worldwide .

Additionally, in 2015, at all socioeconomic levels and for all age groups, the prevalence of 
obesity was higher for females than males
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screening
We suggest that all adult patients be screened for overweight and obesity by measuring BMI as 
part of their routine physical examination.

We also recommend measuring waist circumference in those with BMI between 25 and 35 
kg/m2.

waist circumference of ≥40 inches (102 cm) for men and ≥35 inches (88 cm) for women is 
considered elevated and indicative of increased cardiometabolic risk 
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Evaluation of patients with obesity 
History

physical examination 

fasting glucose (or glycated hemoglobin [A1C])

thyroid-stimulating hormone (TSH) 

liver enzymes

fasting lipids
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Etiology 
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Approach to therapy
Goals of treatment:

-to prevent, treat, or reverse the complications of obesity 

-improve quality of life 

(Health benefits have been reported with weight loss of as little as 5 percent of body weight)
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Approach to therapy
Identify candidates due to:

-the degree of overweight (body mass index [BMI]) 

-the presence of abdominal obesity (waist circumference)

- the presence of cardiovascular disease (CVD) risk factors (eg, hypertension, diabetes, 
dyslipidemia) or other comorbidities (eg, sleep apnea, nonalcoholic fatty liver disease)
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Approach to therapy
Little or no risk – A BMI of 20 to 25 kg/m2 is associated with little or no increased risk unless 
waist circumference is high  or the person has gained more than 10 kg since age 18 years.

Low risk – Individuals with a BMI of 25 to 29.9 kg/m2, who do not have risk factors for CVD or 
other weight-related comorbidities

Moderate risk – Individuals with a BMI between 25 and 29.9 kg/m2 and with one or more risk 
factors for CVD (diabetes, hypertension, dyslipidemia), or with a BMI of 30 to 34.9 kg/m2, are at 
moderate risk.

High risk – Individuals with a BMI of 35 to 40 kg/m2 are at high risk, especially those ages 20 to 
39 , as well as those with a BMI above 40 kg/m2
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Treatment
Initial treatment:

comprehensive lifestyle intervention: a combination of diet, exercise, and behavioral 
modification.
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Treatment
Drug therapy:

considered for those with a BMI >30 kg/m2, or a BMI of 27 to 29.9 kg/m2 with weight-related 
comorbidities, who have not met weight loss goals
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Treatment
Drug therapy:

Liraglutide
Orlistat
Phentermine-topiramate
bupropion-naltrexone

19



20



Treatment 
Drug therapy: 

Liraglutide, the first GLP-1 receptor agonist approved for the treatment of obesity, is administered 
as a once-daily subcutaneous injection.

Dose: The initial dose is 0.6 mg daily for one week. The dose is increased at weekly intervals (1.2, 
1.8, 2.4, 3 mg) to the recommended dose of 3 mg

side effects: including nausea and vomiting, increase HR, suicidal behavior,
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Treatment 
Drug therapy:

Orlistat — Orlistat alters fat digestion by inhibiting pancreatic lipases. Thus, fat is not completely 
hydrolyzed, and fecal fat excretion is increased. In normal individuals eating a diet that contains 30 
percent fat, orlistat causes a dose-dependent increase in fecal fat excretion, inhibiting the absorption of 
approximately 25 to 30 percent of calories ingested as fat.
side effect:

Absorption of fat-soluble vitamins
Oxalate-induced acute kidney injury

GI:cramp,flatus,oily spotting

Dose:provided in 120 mg capsules
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Treatment 
Drug therapy :

Phentermine-topiramate (Qsmyia) 
-initial dose of phentermine-topiramate is 3.75/23 mg for 14 days, followed by 7.5/46 mg 
If after 12 weeks a 3 percent loss in baseline body weight is not achieved, the dose can be 
increased to 11.25/69 mg for 14 days and then to 15/92 mg daily  
Side effect: dry mouth, constipation ,psychiatric (eg, depression, anxiety) and cognitive (eg, 
disturbance in attention) , increase in heart rate , is not recommended for patients with known 
cardiovascular disease (hypertension or coronary heart disease)
The presence of topiramate in this combination may increase risk of fetal malformations and should thus be used with 
caution in females of childbearing potential
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Treatment 
Drug therapy:

bupropion-naltrexone (lipoxon)
Dose:The initial dose is one tablet (8 mg of naltrexone and 90 mg of bupropion) daily. After one 
week, the dose is increased to one tablet twice daily and, by week four, to two tablets twice daily

Side effects: nausea , headache, and constipation, raise blood pressure and heart rate
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Treatment 
Devices:

-Intragastric balloon systems 

-Gastric emptying (aspiration) systems

-Hydrogels

-Bariatric endoscopy
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Treatment 
Bariatric surgery:

Candidates for bariatric surgery include adults with a BMI ≥35 kg/m2, or a BMI of 30 to 34.9 
kg/m2 with type 2 diabetes 
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Therapies that we don’t recommend
Liposuction

HCG

Dietary supplements

Acupuncture
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سطوح پیشگیری
:Premordialترویج فرهنگ تغذیه سالم و افزایش فعالیت فیزیکی  و پرهیز از پرخوری در سطح جامعه

Primary:مطلوب آموزش درراستای اصلاح الگوی  تغذیه و عدم مصرف فست فود و نوشیدنی های گاز دار وفعالیت بدنی
در مراجعه کنندگان  

Secondary: غربالگری افراد مراجعه کننده بر اساسBMI  و در صورت لزوم ارزیابی های اولیه اعم ازFBSو...

Teritary: درمان افرادobese , over weghit

Quanternary : پیشگیری از درمان های بیهوده اعم ا ز لیپوساکشن و مکمل ها و  ...
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